

Destruction Test Certificate

Destructive Test of mm CONTAINER JACK

Result: Passed

INSPECTION DETAILS	
CUSTOMER	S F Engineering
CUSTOMER SITE	Clyde
CUSTOMER P.O. NUMBER	
JOB NUMBER	14038
LOCATION	
ID NUMBER	
DATE INSPECTED	17-Apr-2024
NEXT DUE DATE	17-Oct-2024
CERTIFICATE NUMBER	

ASSET INFORMATION	
TYPE OF UNIT	Destruction Test
ITEM DESCRIPTION	CONTAINER JACK
WLL	6.0t
TEST #	ACE18249

GENERAL

Destruction Test - Customer Specifications

ID Number	Description	Location	Serial #	TEST #	W.L.L.	Length	Inspected Date	Result	Tag Colour	Next Inspection
	Destructive Test of mm CONTAINER JACK			ACE18249			17-Apr-2024	Passed		17-Oct-2024

INSPECTION COMMENTS

CONDUCTED BY 

Dennis O'Callaghan